
 

 
 

IPL, FS400LV, 2006-10, 115 03 07-20 

 

 Husqvarna FS 400 LV 
  
  
 Pièces de rechange 

 Spare parts 

 Ersatzteile 

 Piezas de repuesto 

 Ricambi 

 Onderdelen 

 Reservdelar 

 Peças sobresselentes 

 
 
 
 
 
 
 
 
 
 

115 03 07-20 

HUSQVARNA CONSTRUCTION PRODUCTS
 



 



No. Pos. Description No. Pos. Description 
 

 
543040118 G SAFETY BOX 
543041551 G WASHER 
543041959 D E HOLDING CLAMP 
544949601 D FRONT LINE GUIDE 
543042311 E HEIGHT ADJUSTMENT 
544949801 B FRONT PLATE 
543042337 G SUPPORT CIRCUIT BREAKER 
543042515 B WHEEL AXLE 
543042527 E CABLE 
543042540 F TIGHTENING PLATE 
 
543042852 C KEYED FLANGE 
543042861 E HEIGHT ADJUSTMENT SCREW 
543042862 C PLAIN FLANGE 
543042875 D MUD FLAP 
543044589 D HEXAG SCREW M6x12 
543044598 B HEXAG SCREW M8x12 
543044600 B E HEXAG SCREW M8x20 
543044614 B E G HEXAG SCREW M10x20 
543044615 B E G HEXAG SCREW M10x25 
543044616 B C E G HEXAG SCREW M10x30 
 
543044617 B D E G HEXAG SCREW M10x35 
543044618 B E HEXAG SCREW M10x40 
543044623 B HEXAG SCREW M12x25 
543044634 D HEXAG SOCKET SCREW M6x14 
543044707 D WASHER M6 
543044708 B E WASHER M8 
543044709 B C D E G WASHER M10 
543044710 B WASHER M12 
543044715 E WASHER Z20 
543044719 B D E F G WASHER L10 
 
543044732 B D E DISC SPRING 23X10,2x1 
543044750 E HEXAG THICK NUT M8 
543044751 B E G HEXAG THICK NUT M10 
543044757 E HEXAG THIN NUT M20 
543044762 G HEXAG NUT M5 
543044766 E HEXAG DOMED CAP NUT M8 
543044768 E HEXAG NUT WITH WASHER M8 
543044769 D HEXAG NUT WITH WASHER M10 
543044772 E NUT 
543044782 C KEY 5x5x20 
 
543044796 C KEY 8x7x63 
543044811 C SPRING PIN 6x30 
543044817 C SPRING PIN 10x30 
543044863 F STAINLESS STEEL RIVET 4X6 
543044964 F G BELT 633 PK 12 
543045044 E BEARING 
543045052 C BEARING 
543045067 G PLASTIC REDUCTION 
543045072 G STUFFING BOX 
543045077 G PLASTIC NUT 16 
 

 
543045099 F WIRE BRACKET 
543045136 G MALE PLUG 
543045145 G COUPLING 
543045169 G CIRCUIT BREAKER 
543045185 G RELEASE 
543045237 G TERMINAL SPADE TAG 
543045249 F TERMINAL SPADE TAG 
543045254 G TIP TERMINAL SPADE TAG 
543045261 G CABLE H07 RNF 5X1,5 
543045292 F SWITCH 
 
543045293 F PROTECTION CAP 
543045301 G MALE PLUG 
543045458 E GREASE NIPPLE 
543045539 D TAP 
543045560 D MOVING FLANGE 
543045561 D FLANGE NUT 
543045599 A CAP TANK 
543045610 D QUICK COUPLING ADAPTER 
543045612 A D BRASS QUICK COUPLING 
543045617 B ELASTIC STRAP 
 
544951201 B ANTI-VIBRATION HANDLE 
543045785 G NOISE STICKER 102 
543045788 F NOISE STICKER 108 
543045853 F G SAFETY STICKER 
543045871 F G STOP STICKER 
543045882 D DANGER STICKER 
543045883 D POINTER STICKER 
543045904 B FORK KEY 
543045949 E WHEEL ALU 125/40 
543045951 B WHEEL 
 
543046068 B RUBBER STRIP 
543046203 B SPRING 
543046570 C BLADE SHAFT 
543046571 C RECEIVER PULLEY 
543046572 F ENGINE PULLEY 
543046573 G ENGINE PULLEY 
543046633 B D E WASHER 10,2x20x5 
544949901 B HOOK ELEVATOR 
543046700 D WATERING FORK 
543046935 G MOT0R 4KW/5.5HP 230/400V 
 
543047384 F ENGINE ROBIN EH 41 DU 
543047392 F ENGINE HONDA GX 390 K1 
543047841 F EXHAUST CAP HONDA 
543047852 F SPARK PLUG KEY 
543047901 F EXHAUST CAP ROBIN 
502083501 D S/A FRONT LINE GUIDE 
543049899 A S/A TANK 
543066184 F OIL ENGINE PLATE 
543066185 F ENGINE PLATE 
544950001 B TANK SUPPORT 
 



No. Pos. Description No. Pos. Description 
 

 
544950101 B BELT GUARD 
544950901 D BLADE GUARD 
543066230 B HEXAG SCREW M10x50 
502082901 D S/A BLADE GUARD 
543066708 G PUNCH BOX 
544950301 B FRAME 
543068111 C S/A BLADE SHAFT 
543068112 C S/A FLANGES 
543070021 C S/A BLADE SHAFT COMPLETE 
543070038 G S/A MOTOR 5,5 HP 3 PH. 400V 
 
543070246 G FIXING PLATE 
543071267 E DESCENT RISE STICKER 
544950501 B E RIGHT FLANK 
543074515 E HEIGHT ADJUSTMENT POINTER 
544950601 B LEFT FLANK 
544950701 B E DASHBOARD 
543074519 E HEIGHT ADJUSTMENT 
543074526 E GAS SPRING FIXING 
543076293 E GAS SPRING 1150 N 
543076294 E HANDWHEEL D/200 
 
543076329 E NYLON WASHER 21X37X3 
543076651 E HANDWHEEL BLOCK 
543077344 C TIGHTENING SCREW   
543079629 E ADJUSTING SUPPORT 
543079619 E SECTOR STICKER 
544951001 B RIGHT LOWER ARM 
544951101 B LEFT LOWER ARM 
544951201 B DRIVING HANDLE 
543080054 B SILENT BLOCK 
115030820 OPERATING INSTRUCTIONS 
 
115030720 B EXPLODED VIEW INSTRUCTIONS 
544951301 B S/A DRIVING HANDLE 
722781702 B ALU RIVET 3x4 
722783902 B ALU RIVET 4x8 
722794402 D ALU RIVET 4x12 LARGE HEAD 
725236661 F SCREW M6x12 
725250151 F HEXAG SCREW M10x50 
725251351 D HEXAG SCREW M10x110 
725532901 G HEXAG SOCKET SCREW M5x16 
725545101 E HEXAG SOCKET SCREW M8x20 
 
728744500 C F G HEX SOCKET SC M8x10 C POINT 
728744700 E HEX SOCKET SC M8x12 C POINT 
731431801 E HEXAG THIN NUT M8 
731432001 B E HEXAG THIN NUT M10 
732211801 B SELF-LOCKING HEXAG NUT M8 
732212001 B C D E SELF-LOCKING HEXAG NUT M10 
735216401 E WASHER AZ8 
735217301 G WASHER AZ10 
 
 
 

 
OPTIONAL 
543073774 C BLADE SPACER D89x3 
543073775 C BLADE SPACER D89x1 
543073776 C BLADE SPACER D89x1,5 
543073777 C BLADE SPACER D89x2 
543073782 C KEYED FLANGE 
 



543045599 (1)

543045612 (1)

                              (1) [C]

[D]

543 070 021 (1) [C]

[D]

543049899 (1)

[B]

502 082 901 (1) [C]

 A  



543 044 719 (2)

734 116 301 (4)

543 046 068 (0,32M)

544 950 301 (1)

543 066 230 (1)

543 044 751 (1)

543 044 615 (2)

543 044 709 (2)

544 950 101 (1)

543 044 719 (1)

543 044 615 (1)

543 045 951 (2)

543 044 614 (2)

543 044 719 (2)

543 042 515 (2)

543 044 710 (2)

543 044 623 (2)

543 044 615 (4)

543 044 709 (4)

543 044 709 (2)

543 044 615 (2)

543 044 709 (2)

543 044 615 (2)

544 950 001 (1)

544 950 501 (1)

543 045 904 (1)

543 046 203 (1)

543 044 615 (2)

543 044 709 (2)

543 044 618 (2)

543 044 709 (2)

544 949 901 (1)

732 211 801 (1)

543 044 708 (2)

543 044 600 (1)

543 046 633 (2)

543 045 617 (1) 544 949 801 (1)

115 030 720 (1)

115 030 820 (1)

732 212 001 (2)

544 950 601 (1)

543 044 616 (1)

731 432 001 (1)

543 044 732 (4)

543 044 719 (2)

543 044 616 (2)

543 044 615 (2)

543 044 709 (2)

543 044 719 (1)

543 044 615 (1)

543 044 615 (2)

544 951 101 (1)

544 950 701 (1)

543 045 654 (2)

722 781 702 (2)

722 783 902 (2)

543 080 054 (4)

725 244 771 (4)

544 951 001 (1)

544 951 201 (1)

725 244 771 (4)

734 116 301 (4)

 B

544 951 301 =>



543 042 862 (1)

543 070 021

543 068 111 =>

=> 543 068 112

728 744 500 (2)

543 046 571 (1)

543 044 616 (2)

543 044 709 (2)

543 044 796 (1)

543 045 052 (1)

543 044 709 (2)

732 212 001 (2)

543 046 570 (1)

732 212 001 (2)

543 044 709 (2)

543 045 052 (1)

543 044 709 (2)

543 044 616 (2)

543 044 782 (1)

543 044 817 (1)

543 044 811 (1)

543 042 852 (1)

543 077 344 (1)

C 

543 073 777 (1)

OPTION / OPTIONAL

543 073 782 (1)

543 073 775 (1)

543 073 776 (1)

543 073 774 (1)



722 794 402 (2)

543 045 612 (1)

543 045 610 (1)

543 045 539 (1)

543 045 560 (1)

543 045 561 (1)

543 046 700 (1)

 543 042 875 (1)

725 251 351 (1)

543 044 719 (1)

543 045 882 (1)

544 950 901 (1)

543 045 883 (1)

543 044 769 (1)

543 044 732 (1)

732 212 001 (1)

543 044 634 (2)

543 044 707 (1)

543 044 589 (1)

502 082 901

732 212 001 (1)

502 083 501

543 044 617 (1)

543 044 709 (1)

543 046 633 (1)

543 044 732 (1)

544 949 601 (1)

 D



543 044 709 (1)

543 044 772 (2)

543 042 861 (1)

728 744 700 (1)

543 071 267 (1)

[544 950 701 (1)]

543 044 616 (2)

543 044 709 (2)

543 076 651 (1)

543 044 709 (1)

543 076 329 (1)

543 044 709 (2)

543 044 751 (2)

543 045 044 (1)

731 431 801 (1) 725 545 101 (1)

543 044 600 (2)

543 044 750 (1)

543 074 526 (1)

543 044 750 (1)

732 212 001 (1)

543 044 768 (2)

735 216 401 (1)

543 076 293 (1)

735 216 401 (1)

543 044 708 (1)

543 044 766 (1)

543 044 617 (1)

543 044 615 (1)

543 044 732 (1)

543 044 709 (1)

543 074 515 (1)

[543 044 616 (1)]

732 212 001 (1)

543 044 709 (1)

543 046 633 (1)

543 044 732 (1)

[731 432 001 (1)]

543 076 294 (1)

543 079 619 (1)

543 079 629 (1)

[543 074 514 (1)]

543 074 519 (1)

543 045 949 (2)

543 044 757 (2) E 

544 950 401 (1)

543 044 618 (1)

543 044 751 (1)

543 044 614 (1)

543 044 719 (1)

543 045 458 (1)

543 045 458 (1)

543 044 614 (2)

543 044 614 (2)

543 044 709 (2)

543 044 709 (2)

543 044 715 (2)

543 044 715 (2)

543 041 959 (2)



ROBIN EH 41 DU
543 045 853 (1)

543 045 871 (1)

543 045 788 (1)

543 045 293 (1)

543 045 292 (1)

[543 042 527 (1)]

543 044 964 (1)

  F

HONDA GX 390

725 250 151 (2)

543 042 527 (1)

543 047 852 (1)

543 042 540 (2)

HONDA

543 045 099 (1)

543 046 572 (1)

543 045 249 (1)

543 045 099 (2)

725 236 661 (1)

543 066 184 (1)

543 047 841 (1)

HONDA GX 390
543 047 392 (1)

ROBIN
543 047 901 (1) +543 044 863 (3)

ROBIN EH 41 DU

732 212 001 (4)

728 744 500 (2)

543 066 185 (3)

543 047 384 (1)

543 044 719 (4)



543 044 751 (1)

543 045 853 (1)

543 045 785 (1)

543 042 337 (1)

543 044 762 (2)

543 044 709 (1)

543 044 615 (1)

543 044 964 (1)

543 040 118 (1) [ 3P+N+T ]

543 045 301 (1)

543 045 254 (10)

543 045 871 (1)543 045 145 (1) [ 3P+N+T ]

543 045 136 (1) [ 3P+N+T ]

543 045 261 (1, 5M)

543 045 254 (5)

543 045 077 (2)

543 045 067 (2)

543 045 072 (2)

725 532 901 (2)

543 045 185 (1)

543 045 169 (1)

543 066 708 (1)

[543 066 708 (1)]

[543 045 261 (1M)]

  543 070 038 (1)
5,5 CV TRI 400V

543 044 614 (4)

G 

735 217 301 (1)

543 044 615 (1)

543 041 551 (1)

543 046 573 (1)

543 046 935 (1)

543 045 237 (5)

543 045 261 (1M)

543 070 246 (2)

543 044 616 (4)

543 044 719 (4)

543 044 719 (4)

735 217 301 (4)

728 744 500 (4)



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

www.husqvarnacp.com 

   


	FS 400 LV



